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Parts Information:
Hydraulic Platform Truck 300kg
Model No: HPT300.V3
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Parts Information:
Hydraulic Platform Truck 300kg
Model No: HPT300.V3

Item Part No. Description

1 HPT300.V3-01 TABLE TOP

2 HPT300.V3-02 LIFT FRAME

3 HPT300.V3-03 SHAFT

4 HPT300.V3-04 RETAINING RING

5 HPT300.V3-05 PIN (1)

6 SS1030.S HEX HEAD SET SCREW M10x30mm SINGLE

7 HPT300.V3-07 SAFETY BAR

8 FWM10.S FLAT WASHER M10 SINGLE

9 NLN10.S NYLOC NUT M10 ZINC (SINGLE)

10 HPT300.V3-10 PIN (2) 

11 HPT300.V3-11 PIN (3)

12 SN8.S STEEL NUT M8 ZINC DIN934 (SINGLE)

13 SWM8.S SPRING WASHER M8 ZINC (SINGLE)

14 NLN8.S NYLOC NUT M8 ZINC DIN 985 (SINGLE)

15 FWM8.S FLAT WASHER M8 SINGLE

16 HHB865.S HEX HEAD BOLT M8x65mm SINGLE

17 HPT300.V3-17 BASE ASS'Y

18 SS816.S HEX HEAD SET SCREW M8x16mm SINGLE

19 HPT300.V3-19 WHEEL,CASTOR (126x10x32x155)

20 SS835.S HEX HEAD SET SCREW M8x35mm SINGLE

21 HPT300.V3-21 HANDLE

22 HPT300.V3-22 BRAKE HANDLE

23 SCB825.S SOCKET CAP BOLT ZINC M8X25

24 HPT300.V3-24 PIN

Item Part No. Description

25 HPT300.V3-25 BOLT SLEEVE 50mm long

26 HPT300.V3-26 BRAKE THREAD

27 HPT300.V3-27 LIFTING PEDAL

28 HPT300.V3-28 BUMPER

29 SS825.S HEX HEAD SET SCREW M8x25mm SINGLE

30 HPT300.V3-30 LIFTING PEDAL ARM

31 HPT300.V3-31 PIN (4)

32 HPT300.V3-32 SHAFT SLEEVE

33 HPT300.V3-33 CONNECTING PLATE

34 HPT300.V3-34 RETAINING PIN

35 HPT300.V3-35 PIN (5)

36 HPT300.V3-36 PIN (6)

37 HPT300.V3-37 RETAINING RING

38 HPT300.V3-38 SPRING CAP

39 HPT300.V3-39 SPRING

40 HPT300.V3-40 SPRING

41 HPT300.V3-41 BOLT M8X24

42 HPT300.V3-42 RELEASE VALVE LINK

43 SS820.S HEX HEAD SET SCREW M8x20mm SINGLE

44 HPT300.V3-44 R-PIN

45 HPT300.V3-45 PIN (7)

46 HPT300.V3-46 PUMP

47 HPT300.V3-47 WHEEL,FRONT FIXED (127x10x31)

48 HPT300.V3-48 RUBBER PLATE


